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Test Result : PASS

In the configuration tested, the EUT complied with the standards specified above.
Remarks :

This report details the results of the testing carried out on one sample, the results contained in this test report

do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards.
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1. General Information

1.1 Applicant & Manufacturer Information

Applicant : Sony Mobile Communications AB
Address of Applicant : Nya Vattentornet 22188 Lund/SWEDEN

1.2 General Description of EUT

Name : Mobile Phone
Brand Name : Sony
Marketing Name : ST23a
Model No. : PM-0190-BV
Added Model(s) : N/A
FCC ID : PY7PM-0190
IC: 4170B-PM0190
Model Difference : N/A
Filing Type : Certification

1.3 Details of EUT

Model No.: EC450, Supplier: K-one,

Part No.: 1242-6715

Model No.: MH410C, Supplier: Foster Electric,
Type No.: CCA-0004017

Model No.: AN400, Supplier: Salcomp

Data Cable (USB):

Simple Hands-free (SHF):

Car Charger: Type No.: CCA-0003013
Hardware Version: A
Software Version: 2.3.J.3.8_userdebug

3.7Vdc form Li-lon battery or 5Vdc form adapter.

1. Model No.: BA700, Supplier: LG

Type No.: CBA-0002025
2. Model No.: BA700, Supplier: Samsung
Power Supply: Type No.: CBA-0002026

1. Model No.: EP800, Supplier: Salcomp

Adapter : Type No.: CAA-0002016-US, CAA-0002016-BV
j 2. Model No.: EP800, Supplier: EMERSON

Type No.: CAA-0002022-US, CAA-0002022-BV

Battery:
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1.4 EUT description

The eauipment under test (EUT) is the GSM/GPRS 850,1900, WCDMA/HSDPA Band
2, Band 5, FM, BT,WiFI and GPS. The test data contained in this report pertains only
to the emissions due to digital circuitry of the EUT.

Test Plan:
Operation : Unintentional radiation mode
ST23a Config 1 Config 2 Config 3
Applicable standard (FCC)) FCC 15B
Accessories UE UE UE
+ Battery + Battery + Battery
+USB Cable + AC Adaptor + AC Adaptor
+ SHF +USB Cable +USB Cable
+ SHF + SHF
MgIEsmICion Data link Camera FM Mode
-diional Function Data link FULL SYSTEM FM Mode
Description
radiated emission FM Mode
Data link Recording&Play Recording&MP3 (FM87.6 & FM98 &
FM107.9)
conducted emission
conducted emission FM Mode
(AC Power) Data link Recording&Play Recording&MP3 (FM87.6 & FM98 &
FM107.9)

1.5 Operation Procedure

1. Set down EUT with support units and turn on the power of all equipment.
2. Pre-test the EUT in all modes by each model, then figure the worst case out.

3. Tests under the normal operation due to unintentional radiation mode.
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PRODUCT MANUFACTURER | MODEL NO. SERIAL NO.
NOTEBOOK IBM L412 LR-ZYMYD
USB Mouse HP M-UAE96 390938-001

Printer HP DJ3820 CN34L181B1
Signal Generator Levear \VP-8194D N/A

1.7 Modification List

No modification by SGS Taiwan Electronics & Communication Laboratory.

1.8 Cable List

Cable Type

Length

Shield

Power cable

1.5m

Non-shielding

1.9 Test Set-Up Configuration

Configl

PRINTER

NOTEBOOK

EUT

MOUSE

EUT (Ear)
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Config2

EUT EUT
(Adapter)

EUT (Ear)

Config3

EUT EUT

(ADAPTER) - | r------

Signal Generator EUT
(FM) (Ear)
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Conducted Emission Testing was performed according ANSI C63.4:2003 in a
shielded room with peripherals placed on a table, 0.8m high over a metal floor. It

was located more than required distance away from the shielded room wall.

Radiated Emission Testing was performed according to ANSI C63.4:2003 at the
9*6*6 3m Semi-Anechoic chamber test site. The EUT was placed in a 0.8m high
table along with the peripherals. The turn table was separated from the antenna
distance 3meters. Cables were placed in a position to produce maximum emissions
as determined by experimentation, and operation mode was selected for maximum.
The frequencies and amplitudes of maximum emission were measured at varying

azimuths, antenna heights and antenna polarities. Reported are maximized

emission levels.

1.11 Standards Applicable for Testing

Table of tests to be carried out under FCC Part 15, Subpart B

Test Standards

Status

FCC Part 15, Subpart B

Applicable

Deviation from Standard

No Deviation

1.12 Summary of Results

Hightest Emission

Standard Test Type Result Phase/Polar. Frequency |Margin(dB)
(MHz)
o Line 4.5400 -11.70(QP)
FCC Part 15 Subpart B | Conducted Emission | PASS
Class B/CISPR 22 Neutral 4.1500 -11.39(QP)
ICES-003(Feb. 2004) | padiated Emission | PASS Ver. 30.0000 | -6.44(QP)
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2. Radio Disturbance
2.1 Test Results
Results
Conducted Emission Pass
Radiated Emission Pass

2.2 Frequency Range

Conducted Emission : 150 kHz - 30 MHz

Radiated Emission : See below table

Highest frequency generated or Upper frequency of measurement
used in the device or on which the range (MHz)
device operates or tunes (MHz)

Below 1.705 30
1.705 - 108 1000
108 - 500 2000
500 - 1000 5000

Above 1000 5th harmonic of the highest frequency o

40 GHz. whichever is lower

2.3 Limits Of Conducted And Radiated Emission
2.3.1 Limit Of Conducted Emission Of FCC Part 15, Subpart B/CISPR 22

FREQUENCY Class A (dBuV) Class B (dBuV)
(MHz) Quasi - peak Average Quasi - peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0 - 30.0 73 60 60 50

Note : (1) The lower limit shall apply at the transition frequencies.
(2) The limit decreases linearly with the logarithm of the frequency in the
range 0.15 to 0.50 MHz.
(3) All emanation from a class A/B digital device or system, including any
network of conductors and apparatus connected there to, shall not
exceed the level of field strengths specified above.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2.3.2 Limit Of Radiated Emissions Of FCC Part 15, Subpart B/CISPR 22

FCC Limit:
® Detector Function : Quasi — Peak
FREQUENCY Class A (at 10m) Class B (at 3m)
(MH2z) dBuV/m dBuV/m
30~88 39 40
88~216 43.5 43.5
216~960 46.44 46
Above 960 49.54 54
® Detector Function : Peak , Average
FREQUENCY Class A (dBuV) (at 3m) Class B (dBuV) (at 3m)
(MHz) Peak Average Peak Average
Above 1000 79.3 59.3 73.9 53.9
CISPR Limit:
® Detector Function : Quasi — Peak
FREQUENCY Class A (at 10m) Class B (at 10m)
(MHZz) dBuV/m dBuV/m
30-230 40 30
230-1000 47 37
® Detector Function : Peak , Average — Class A
Frequency Average Limit Peak Limit
range dB(puV/m) dB(puV/m)
GHz
1to3 56 76
3106 60 80
® Detector Function : Peak , Average — Class B
Frequency range Average Limit Peak Limit
GHz dB(uVv/m) dB(uVv/m)
lto3 50 70
3106 54 74

Note : The lower limit applies at the transition frequency.
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2.4.Test of Conducted Emission

Report No.: EI/2012/40005

Page $12

of 80

2.4.1 Test Equipments
Description Manufacturer Model No. Serial No. | Last Calibration |Next Calibration
Date Date
EMI Test Receiver [ROHDE&SCHWARZ ESCS 30 828985/004 | Sep. 23, 2011 | Sep. 22, 2012
Coaxial Cables N/A WK CE Cable N/A Jan. 04, 2012 Jan. 03, 2013
L.I.S.N Rolf-Heine NNB-2/16Z 99012 Mar. 23, 2012 | Mar. 22, 2013
L.I.S.N FCC FCC-LISN-50/250-25-2-01 04034 Mar. 23, 2012 | Mar. 22, 2013
Software Farad EZ-EMC-VER2A1.1(USB) N/A N/A N/A

2.4.2 Test Site

SGS Taiwan LTD. Electronics & Communication Laboratory
No0.134, Wu Kung Road. Wuku Industrial Zone, Taipei County 248, Taiwan (R.O.C.)

2.4.3 Operating Environment

Temperature : 26 degree C
Atmospheric Pressure : 996 mBar

Humidity : 60 %RH

2.4.4 Uncertainty of Conducted Emission

Expanded uncertainty (k=2) of Conducted Emission measurement is 0.98dB.

2.4.5 Measurement level and Factor calculate method

Factor = LISN insertion loss + Cable loss
Measurement Level = Reading Level + Factor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2.4.6 Measurement Data

Config 1:Data link
L

et diol RS SAAV SR BRI IRl i S ok REd v 2
SGS S e
' Tel02-2299-3279 Fax:02-2298-2698
Conducted Emission M ent
Fika E140005 Data #30 Data: 2012511 T - B (B:413
800 4BV
Lot -
AVE —_

S |

0 ‘ 'x
hyA (ul " »’j{\w\}m\’\’}rm‘wwﬂ”\'f'm_ﬂwf J\ij 1’\% JJ" “rq\,lrtﬁ/"‘f'v\d»\

Y l’.(wf “‘N\{

W

an
0150 on MH2) 5 3000
Ste site#1 Phase. L1 Temparature B C
Limet: CISPR22/11/ENS5022 Class B (QP) Power: AC 120V80H2 Hurnidity e
EUT. MobilePhone Distance:;
MN ST23a

Mode: Config 1: UE+Battery+USEB Cable+SHF ; DATA Link
Note: 10% battery capacity

Reading Correct  Measure-

No, Mk Freq Level Factor mont Lmit Qver
M =iy Bl df Y o Owtuctcr Cammment
1 0.1850 5123 oz 5145 6426 1281 s
2 02800 4693 021 4714 6082 1368 o
3 0.3750 4248 022 4270 5839 -1569 e
4 0.5000 4050 o022 4072 5600 -1528 (= o
5 0.7200 4031 022 4052 5600 -1547 (= 4
6 - 45400 4399 031 44230 5600 -11.70 P
*Maximum data x:Over limit  Lover margin sReference Only
File "EI30005\Data -#30 Page: 1 Engineer Signature
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N
' ISP R E] N RER AR A
S! ;S Address | ENG AR TN TES 134 48
Tel02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurement
Flla EI40005 Data #29 Date: 2012511 Tme - Ff B42
800 dBWY
Lot —
AVE: —_—
\ [
\W l
X
¥ |\ ! A %’ ) /ﬂ“ 4J17MV\ %m
LY T EY RN TSI VL
\ L Xl | [ W
W
0o
IRET] a5 T s 30,000
Ste sited? Phase N Temperature: B C
Limit: CISPR22/11/EN55022 Class B (QP) Power:  AC120Vis0Hz Humiaty:  e0%
EUT: MobilePhone Distance:
MN: ST22a
Mode: Config 1: UE+Battery+USB Cable+SHF ; DATA Link
Note: 10% battery capacity
Reading Comect Measure- .
No. Mk.  Freq Level Factor ment Umit  Owver
Mz B & BV B o Oetectcr  Commert
1 01900 5229 032 5251 6404 1143 COP
2 02700 479 0.32 4823 6112 -1289 (s o
3 03750 4238 033 271 5839 -1568 P
“+ 0.7300 29238 0.32 3970 5600 -16.30 P
- 41500 4426 035 4461 5600 -11.39 (o o
6 15.7400 3920 063 3983 6000 -2017 (e
“Maximumdata x:Over limit lover margin eReferenceOnly
File :EI40005\Data '#29 Page: 1 Engineer Signature
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Config 2: Recording
Main:Salcomp
L

MR EHERM TR SR TR RS N
SGS Address AL SRR WIS LIRS 134 08
y Tel02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurament
Flie ‘EIS0005 Data #24 Date: 201 25/11 Time . FF 222014
"o diuy
Lt —
AVE p—

. i ;

/A e, M\w.,MK“ AN
\V/\L.r\"\ul%‘\ﬂ I J \W’\”ﬁw l \J\ L/‘v

oo | | A ) | = | { || | |
0 nh M) n ]
Ste site#1 Phase: L1 Temperature: F- R
Limit. FCC Claas 8 Conduction(QP) Power AC 1 20V00H e Husniiy L
EUT. MobilePhone Distance:
MN. ST22a

Mode: Config 2: UE+Battery*AC Adaptor+USB Cable+SHF+FULL System | Recording
Note: 10% battery capacity

Reading Correct Measure-

No, Mk Freq Level Factor ment Limit Over
Mz By E:) dBv N L) Detector Comment

1" 21300 are 028 B0 5000 1799 o

2 3.7100 570 029 as5e9 5600 -20.01 (=

3 3.7100 2740 020 2759 4600 180 AVG

4 46800 3510 032 2542 5600 -2058 P

5 46800 2720 032 2782 4600 1848 AVG

6 68500 3867 037 3904 8000 -20896 OF

7 7.9400 2952 030 3991 6000 -2009 (*

8 155200 4056 087 a3 6000 1877 P
“Maximumdata  x.Over limit  Lover margin sReference Only
File "E140005\Data -#24 Page: 1 Engineer Signature
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1 ISR PR R ] W R AR A
:S!; S Address ZAERR AR TN TR 134 48
Tel02-2299-3279 Fax:02-2298-2698

Conducted Emission Measurement

Flla EI20005 Data #23 Date: 20125011 Tme: FF @7

800 dJdBuV
Lot —_
AVE. -

\ [
\

. Ty, e VY
A \MNWWW'J‘“ ~ V\f W
il "

0o

0150 a5 MIiz) s 30,000
Ste sited? Phase: N Temperature: B C
Limitt FCC Class B Conduction(QP) Power:  AC120ViG0Hz Humiaty:  60%
EUT: MobilePhone Distance:
MN: ST22a

Mode: Config 2: UE+Battery+AC Adaptor+USB Cable+SHF+FULL System : Recording
Note: 10% battery capacity

Reading Comect Measure-
No. Mk.  Freq Level Factor ment Umit  Owver

Mz B ] dBuv Y B Oetectce  Commert
1 21700 3980 033 3993 5600 -1607 OF
2 21700 2810 033 2843 4600 -1757 AWG
3 30400 4030 034 4054 5600 -1536 P
4 30400 3120 034 3154 4600 -1446 AVG
5 34700 4090 034 4124 5600 -1476 P
6 * 34700 3190 034 3224 4800 -1376 AVG
7 37400 4070 035 4105 5600 -1495 P
8 37400 3180 035 3215 4600 -1385 AVG
g 42200 3990 035 4025 5600 -1574 P
10 42200 2120 0% 3165 4600 -1434 AG
1 53000 4354 0.38 4352 8000 -1608 O
“Maximumdata x:Over limit  lover margin sReferenceOnly
File :EI40005\Data #23 Page: 1 Erginesr Signature
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Config 2: Play Recording
Main:Salcomp
L
MBS HE RIS ] <8 T RERR A
SGS Addross AL BV IS DR 13400
—— - Tel02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurement
Fibe £14000% Onta W25 Dote: 2012511 Tme 1] 2520
o dw
Lot —
AVE —_—
\ l
\ I
w| PL
/f\ 7 f\ i ) WU-;-N(’( =y fﬁ \‘*M»JN\M /.F \VM'-
/v
n:iw‘ ) an IMH2) s 30000
Sto site# Phase [X] Temparature FG
Limitt FCC Class B Conduction(QP) Power. AC 120Vi00r 2 Hurmicity: %
EUT MabllePhona Distance:

MN: ST22a

Mode: Config 2. UE+Battory+*AC Adaptort USE Cable+SHE+FULL System | Play Recording

Note: 10% baltery capacity

Reading Comect Measure-

Report No.: EI/2012/40005

No. Mk Freq Lovel Factor ment umit  Over
Mz oV £l dbav o o Cetector Comment
1 03400 3658 o1 BT 5020 2241 = 24
2 04450 3454 022 3506 5697 2191 (» o
3 ° 21300 2009 025 3994 5600 1600 (= o
4 38100 3550 030 3580 5600 2020 OF
S 38100 2720 0.30 2750 4600 -1850 AVG
6 4 4500 520 03 3551 5600 -2049 P
7 4.4500 2720 031 2751 4600 1849 AG
L] 15,2000 29.34 0os 4000 6000 2000 e
*:Maximum data x:Ovor limit  lover margin eReferonce Only
File "EIM40005\Data '#25 Page: 1 Enginuer Signature
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N
REMIGED TR ) W AR IR AT
S! ;S Address 7 MR TR TEE 134 5%
Tel02-2299.3279 Fax:02.2298.-2698
Conducted Emission Measurement
File E19000% Dota #26 Date: 20125011 Time - T R2B.W
800  diuw
Limnit —
AVE —
\ I
\ xva
: e NavA
A\ AR WA v W\ "{\A
\ \
lmfbj\) dvUUMV‘ / \
/
0o
050 CE) ™Iz s 30 o)
Ste site#1 Phase" N Temparature: = L
Limit. FCC Class B Conduction(QP) Power. AC 120ViB0Hz Humiaty: %
EUT: MobilePhone Distance:
MN:. ST23a
Mode: Config 2: UE+Battery+AC Adaptor+USB Cable+SHF+FULL System : Play Recording
Note: 10% baltery capacity
Reading Comrrect Measure- =
No. Mk,  Freq. Level Factor ment mit Owver
MHz | E ) aBiV - & Detector Comment
1 1.6800 3880 032 39.12 56500 -16.88 [» 24
2 1.6800 2810 032 2842 4600 -1758 AVG
3 21200 29860 033 3993 5600 -1607 (* o
El 21200 2880 033 2913 4600 -1687 AVG
5 3.3000 3990 034 4024 5800 1576 [» 2
6 3.3000 3140 0.34 3174 4600 -1426 AVG
7 4.0200 4040 0.35 4075 5600 -1525 (e o
B2 4.0200 3180 0.35 3195 4500 -1405 AVG
9 47800 3920 037 967 5600 -1633 (s
10 47800 2040 037 3077 4800 -1523 ANG
1 158000 4229 083 4292 6000 -1708 QP
“Maximumdata x:Overlimit !‘over margin eRefarance Only
File -E140005\Data - #26 Page: 1 Engineer Signature
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Config 2: MP3
Main:Salcomp
L

FEM BT HER IS o] 8RR RS e
SG S Address AL R IS SO RS 134 00
- p Tel02-2299-3279 Fax:02-2298-2698
Conducted Emission M t

il £140008 Outa W20 Dote. 212511 Tme 1) @82

000 douwv
Lt p—
AVG —_

\ [
\ [
\:"‘&Jv\ a
gty b o VA

Al jpame
AN g T

oo : | s 4 :
0n an M) 3 T
Sto site#! Phase X Tomparaiune oL
Limit. FCC Class B Conduction(QP) Power AC 120VIO0r 2 Humiity s
EUT:. MobilePhone Distance
MN: 8T2%

Mode: Config 2: UE+Battery*AC Adaptor+USB Cable+SHF+FULL Systemn ; MP3
Note: 10% battery capacity

Reading Correct  Measure-
No. Mk. Freq.  Level Factor ment umit  Owver

M ot o dihiv o o Oetactor Comment

1 0.4450 3550 o2 872 5687 .2125 o°

2 1.6800 3779 024 803 5600 1797 o

3-° 24300 2808 026 2834 5600 17066 P

4 2.6000 a580 029 2609 5600 1991 P

5 38000 2740 029 2759 4600 18 AVG

6 46100 3510 oz 3542 5600 -2058 oP

7 46100 2720 ox 7852 4800 1848 AG

8 150200 23893 085 958 6000 042 P
* Maximum data x:Qver limit  over margin sRofaronce Only
Flle " EI40005\Data '#28 Page: 1 Enginuer Synatura
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) ISP R E] N RER AR A
S! ;S Address FACNR A TR TER 134 48
Tel02-2298-3279 Fax:02-2298-2698
Conducted Emission Measurement
Flle E140005 Data #27 Date: 20125011 Tme: Ff @B
800 BV
Lt —
AVE. —

A

\ |
wv‘m’%“‘wwm

\
A\ \«/\N }W*f“‘ l

an
IRET] as ™Iz} 5 30 000

Ste sited? Phase: N Temperature: B C

Limit: FCC Class B Conduction(QP) Power:  AC120ViG0Hz Humiaty: %

EUT: MobilePhone Distance:

MN: ST22a

Mode: Config 2: UE+Battery+AC Adaptor+USB Cable+SHF+FULL System ; MP3
Note: 10% battery capacity

Reading Comect Measure- .
No. Mk.  Freq Level Factor ment Umit  Over

Mz B & BV B o Oetectcr  Commert
1 14700 3730 032 3762 5600 -1838 OFP
2 14700  27.10 032 2742 4600 -1858 AVG
3 19000 4000 033 4033 5600 -1567 P
4 19000 2900 033 2933 4600 -1667 AVG
5 30400 4070 034 4104 5600 -1496 P
6 30400 3140 034 3174 4800 -1426 AVG
7 33700 4080 034 4084 5600 -1506 OP
8 - 33700 3200 0.4 3224 4800 -1368 AVG
a 45600 4000 03s 4035 5600 -1564 P
10 45600 3100 0% 3136 4600 -1484 AVG
1 161000 4174 0854 4238 8000 -1762 P
“Maximumdata x:Over limit lover margin eReferenceOnly
File :E140005\Data '#27 Page: 1 Engineer Signature
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Config 3: FM 87.6
L

‘ BEEMGES T HENT P AT ST -0 T SRS 5
SGS Address 1l L¥F 719 U8R T A 1340y
- ' Tel:02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurement
File A0030-02cincrwiv Dt ¥8& Date; 2012748 Time % 12,2818
000 dBuw

T | ST T T FF Y = T T T T T T T B 1 =~ —
AVR —_

\ ;
\ l
.’,’L,w.!. \Jn“f’ it 'AVW“M

.”\.v,\ ‘ ﬂ ﬂ) At AN ‘ﬁr A fﬂ{r.l "
W /Ly PN |

an |
wisn Y M) 5 ]
See ConductionRoom Phase: [E] Temperatuwre T
Limit. FCC Class B Conduction(QP) Power. AC 120V/T0Rz Humiiry: %
EUT: MobilePhone Distance:
MN: PM-0180.BV(ST23a)
Mode: FMSB7.6

Note: 10% battery capacity

Reading Cormect Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

Mz |y =) B aBiV ) Detector Comment

1 03572 41.39 022 4161 5879 -17.18 e

25T, 04628 3933 022 3955 5664 1709 o

3 17277 3729 024 3753 5600 1847 P

4 24402 2550 028 2588 8600 1912 P

5 24402 2840 028 2868 4600 17.32 AG

6 66305 4115 0.38 4151 6000 1849 P

7 14,8297 3859 063 3022 6000 -2078 o
“Maximum data  x:Over limit  :over margin eRefarance Only
File -40039-02cdiscrote\Data '#8 Page: 1 Engineer Signature:
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SEMAISTHZ IR S w] AT RE e 4
Address 7 L6 AT TORNE S TR 134 0%
Tel02-2299.3279 Fax.02-2298-2698

Conducted Emi Meast nt
File 40038-02:8screte Data #7 Date: 201278 Time: F 220
000 B
Lot [—
AVE —_—
\ I
40 N A X ST é\, '-‘\&x,‘ v
J’ v \f\f‘ . fl {J _N wwf\p'ﬂﬂ*‘*w Y‘J’ ‘N'\..‘)W\\ /\\f \\'f-l f
/ \f v L/\{V \ v v \U,
o . - ——— -~ -
0% [ IMHz] n 30 o0
Ske ConductionRoom Phase: N Temperatire: B C
Limit: FCC Class B Conduction(QP) Power:  ACI120WE0Hz Humidty: &%
EUT: MobilePhone Distance:
MN: PM-0180-BV(ST22a)
Mode: FMET6
Note: 10% baltery capacity
Reading Cormect Measure-
No. Mk.  Freq.  Level Factor ment LUmit  Over
Miz L= & B aBV ) Datectar Camment
1 04550 3980 034 4014 5578 1664 P
2 04550 3200 034 3234 4678 1444 AG
3 13563 3810 031 3841 5600 -1759 P
4 1.3563 2650 031 260 4600 -19.09 AVG
5 17560 3750 033 3783 8600 -1817 oF
[ 17500 2770 033 2803 4500 1797 AG
7 22165 3740 033 3773 5800 1827 P
8 22165 2720 033 2753 4800 1847 NG
9 24442 4020 034 4054 5600 -1546 o
10:.5% 34442 3180 024 3214 4600 -1388 AVG
" 40268 39.10 0.35 3945 5600 -18655 oP
12 40268 3140 0.35 31.75 4500 1425 AVG
*Maximum data x:Qver limit  Lover margin eReferenceOnly
File :40039-02discrete\Data #7 Page: 1 Engineer Signature
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Config 3: FM 98
L

) SNSRI U ETIE 2 o) - SRR TR 4e
S! ; S Address (7o LEE TR UNEUETL RS 13428
Tel02-2299.3279 Fax:02-2298-2698

Conducted Emission Measurement

File 40038 -02dscrete Data #5 Date: 201270 Time . 77 2432
0.0 R
i L _
AVE -

\ [
\ I

an WN*-WWV*A,W,M =
Mg VL s VoV g
N AN II/»}Y J‘\ I lf \{\
0o
0150 X3 Miiz) o 30000
See ConductionRoom Phase: L1 Temperalre s C
Linmet: FCC Class B Conduction(QF) Power: AC 120ViE0H2 Humidity €0
EUT: MobilePhone Distance:
MN: PM-0190-BV(ST22a)
Mode: FM980

Note: 10% battery capacity

Reading Correct  Messure- =
No. Mk, Freq. Level Factor ment Lirmit Ovor

Mz o [ ) cBuy daBuv -« Detector Comment

1 03572 4105 02 4127 s879 1752 P

2 04628 30237 022 3959 s684 1705 OP

3 22008 3868 025 3893 5600 1707 oF

4 29203 3520 027 3547 600 -1953 oF

5 29203 27.40 027 2767 4600 1833 AG

3 46407 3470 032 3502 5600 20988 o

7 46407 26,90 032 2722 4600 -1878 AVG

8 52815 4127 033 4160 €000 -1840 P
“Maximum data  x:Over limit  l'over margin eRelerenceOnly
File -40039-02ciscrete\Data #9 Page: 1 Engnear Signature
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REEMRSS TR IR S - RIS A
S! ;S Address £ bR AT TURRE T IER 13438
Tel02-2299-3279 Fax:02-2298-2698

Conducted Emission Measurement

Flla "400208-02dscrate Data 210 Date: 20127/8 Time: = 12:2:3B

a0 dBw
| vt _
AVE -

\ r
\

R,

2 X
) fiA v’#ﬁt‘mv}""// R il
A | '\r.ut,b'c A, \_"
AN W \/ h
I Vl' ';“J q‘ LA
I}
{
0o
0150 uh MMz) 5 ]
Ske ConductionRoom Phase: N Temperature: FS
Limit: FCC Class B Conduction(QP) Power:  AC 120V/00Hz Humidey:  €O%
EUT: MobilePhone Distance:
MN: PM-0190-BV(ST23a)
Mode: FM96.0

Note: 10% battery capacity

Reading Correct Measure-

No. Mk,  Freq, Level Factor ment Limit  Over
Mhz auw o cBuy db ET] Detector  Comment
1 04472 3910 034 3944 5693 1749 P
2 04472 2870 0.34 2904 4693 1789 AG
3 13524 3710 031 T4 S600 1859 oP
4 1.3524 25.10 021 2541 4600 -2059 AG
5 21422 35.70 033 3703 S600 1897 P
6 21422 2590 0323 2623 4600 1877 AG
7 34403 40.00 034 4034 S600 1566 P
8 * 34402 3190 034 3224 4600 -1376 AG
8 43631 38.70 035 3005 5600 1695 OF
10 43631 3060 035 3095 4600 -1505 AG
1 17.4221 4130 0868 4188 €000 -1802 P
“Maximumdata  x:Over limit  !:over margin sReference Only
File :40039-02discrete\Data #10 Page: 1 Engneer Signature
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Config 3: FM 107.9
L

: e EHEHE D TR 2 ) A3 REA TS AT
SGS Address LR FIE2 T 8EHL 7 TS 134 1Y
S T Tel:02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurement

File 40030.020iscrate Data 212 Date: 201278 Time: ¢ 01025

q0.0  dBuwV
vt _
AVE: —
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'\» )
- .}‘ / \'I\..lbl\'\a\"""l\” J\ J" \Vi*fh’“ \1‘,-4-) '.\ /\J‘f -\
p WY \ A
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ﬁ”“w“u”‘vf ' LJ ¥
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A
\

VvV

an
050 05 (MHE) 5 30000
Ste ConductionRoom Phase: L1 Temperature N
Limet: FCC Class B Conduction(QP) Powar:  AC120W/E0Hz Humidey: 0%
EUT: MobilePhone Distance:

MN: PM-0190.BV(ST23a)
Mode. FM107.9
Note. 10% battery capacity

Reading Comect Measure-
No. Mk, Freq, Level Factor ment Limit  Owver

M o &) cBuy aBv L) Detector Comment

1 0.3533 3974 022 3096 5888 -1892 e

2% 04628 3026 022 3048 S664 -17.16 o

3 22087 3747 025 3742 5600 1858 oP

4 33504 3510 028 3538 S600 2082 s

5 33504 27.00 oze 2728 4500 1872 AVG

5 39056 3540 030 3570 5600 -2030 QP

7 3.9056 2710 0.30 2740 4600 1860 AG

8 50313 4029 033 4062 €000 1938 P
“Maximum data  x:Over limit  l'over margin eReference Only
File -40039-02discrete\Data #12 Page: 1 Engineer Signature
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Report No.: EI/2012/40005
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Conducted Emission Measurement

Flla 40020-02dscrata Data 811 Date; 2012(7/8 Time: F¥ 12:9:15
800 a8
| vt —
AVE J—
s [
ﬁmwwwé ¥
w i l./'\-,M.\J WA"‘W.. w ()
A WV K N \/
A \ 'lf'-fl.l *"'\' oy
PR A AT \f
\P -J"l ‘ ‘L N
|
¥ /
on
0750 () Miz) 5 30 o
Ske ConductionRoom Phase: N Temperature: Fe
Limit: FCC Class B Conduction(QP) Power: AC 120V/B0Hz Humidey: co%
EUT: MobilePhone Distance:
MN: PM-0190-BV(ST23a)
Mode: FM107.9
Note: 10% battery capacity
Reading Correct Measure-
No. Mk.  Freq, Level Factor ment Limt  Over
Mz dauy & cBuw dBuv ET] Detector ~ Comment
1 03533 4115 034 4143 5888 1738 OP
2 04511 39.90 0234 4024 5685 -1661 P
3 04511 3070 034 3104 4585 1581 AG
4 22087 2480 033 3513 5600 -2087 oP
5 22087 2580 033 2623 4500 1977 AG
6 30493 4030 034 4064 5600 -15328 P
y S5 3.0493 3160 034 3104 4500 1408 AG
8 42810 39.00 035 3935 5600 -1865 P
g 42810 3080 035 3125 4800 1475 AG
10 176448 4239 069 4308 6000 -1692 CF
“Maximumdata  x:Over limit  !:over margin sReference Only
Flle :40039-02discrete\Data #11 Page: 1 Engneer Signature
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2.5 Test of Radiated Emission

2.5.1 Test Instruments

Report No.: EI/2012/40005

Page

127

of 80

Below 1G
Description Manufacturer | Model No. | Serial No. |Last Calibration |Next Calibration
Date Date
Site NSA TDK 966 N/A Nov. 06, 2011 | Nov. 05, 2012
Chamber
EMI Test Receiver |ROHDE&SCHWARZ ESCI 100335 Feb. 01, 2012 | Jan. 31, 2013

Spectrum Analyzer

Agilent

E4440A

MY45304525

Mar. 17, 2012

Mar. 16, 2014

Broadband Antenna

SCHWAZBECK

VULB9160

9160-3136

Dec. 28, 2011

Dec. 27, 2012

RF-Amplifier

HP

8447D

2944A09469

Nov. 26, 2011

Nov. 25, 2012

Antenna Master

HD GmbH

MA240-N

240/657

N/A

N/A

Turn Table

HD GmbH

DS420

420/542

N/A

N/A

VER2A1.1(USB)

Controller HD GmbH HD 100 100/803 N/A N/A
CCD Video Camera N/A VCS-04 N/A N/A N/A
System

Color Monitor Lenovo 16dcpwb5-1 N/A N/A N/A
Software Farad EZ-EMC- N/A N/A N/A

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Above 1G
Description Manufacturer | Model No. Serial No. Last Next
Calibration Calibration
Date Date
Site NSA Chamost 96611 N/A Dec. 30, 2011 | Dec. 29, 2012
Chamber
Site VSWR Chamost  [966I1 Chamber N/A Dec. 30, 2011 | Dec. 29, 2012
EMI Test Receiver [ROHDE&SCHWARZ|  ESCI 7 11?275:0506'?7 Feb. 01, 2012 | Jan. 31, 2013
Spectrum Analyzer Agilent E4440A MY45304525 |Mar. 17, 2012 [ Mar. 16, 2014
RF-Amplifier HP 8447D 1937A02774 |Nov. 26, 2011 |Nov. 25, 2012
(0.1-1300MHz)
RF-Amplifier HP 8449B 3008A00578 |Dec. 27, 2011 | Dec. 26, 2012
(1-26.5GHz)
RF-Amplifier EM Electronics| EM26400 N/A Dec. 28, 2011 [Dec. 27, 2012
(26-40GHz) Corp.
Coaxial Cables SUCOFLEX 104PEA N/A Dec. 28, 2011 [Dec. 27, 2012
(For 9kHz~26.5GHz)
Re Cables (9661I) HUBER SUCCOFLEX 22962/2 |Dec. 28, 2011 |Dec. 27, 2012
(For 1~40GHz) SUHNER 102
Re Cables (9661I) HUBER SUCCOFLEX 23051/2  |Dec. 28, 2011 |Dec. 27, 2012
(For 1~40GHz) SUHNER 102
Antenna Master MF. N/A N/A N/A N/A
Turn Table ME. N/A N/A N/A N/A
Controller MEF. 3000 MF780208153 N/A N/A
Antenna SCHWAZBECK| VULB9160 3068 Nov. 01, 2011 | Oct. 31, 2012
Horn Antenna ETS-Lindgren 3117 00135200 |Oct. 06, 2011 | Oct. 05, 2012
(For 1~18G )
Horn Antenna |SCHWAZBECK| BBHA 9170 |BBHA9170185] Jul. 11, 2011 | Jul. 10, 2013
(For 18~40G )
Software Farad EZ-EMC- N/A N/A N/A

VER2A1.1(USB)

2.5.2 Test Site

SGS Taiwan LTD. Electronics & Communication Laboratory
No0.134, Wu Kung Road. Wuku Industrial Zone, Taipei County 248, Taiwan (R.O.C.)
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2.5.3 Operating Environment

Temperature : 25 degree C Humidity : 60 %RH
Atmospheric Pressure : 996 mBar

2.5.4 Uncertainty of Radiated Emission

Expanded uncertainty (k=2) of radiated emission measurement is 3.70dB.(30-1000MHz)
Expanded uncertainty (k=2) of radiated emission measurement is 5.63dB.(1-40GHz)

2.5.5 Measurement level and Factor calculate method

Factor = Antenna loss + Cable loss + Amplifier Compensate
Measurement Level = Reading Level + Factor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2.5.6 Measurement Data

Below 1G
Config 1:Data Link

H

RS EHARAD RIS -R T RS
SGS Address 5 LG R0 TR L TEE 134 0
T Tel02-2299-3279 Fax:02-2298-2698
Radiated Emission Meas t
File 1140005 Oatn #40 Date: 2012511 Tirw 15 0020 15
"0.0  dBeV/m
Limit _
Maorgin-
- 1
|
X 2
0o
30000 515 000 1000 600 MH-
St 5°G"6 Chamber Pol son: Horl. tal Temperature: -3
Limet: FCC Class B 3M Radiation Powear: Fram System Humiaty &%
EUT: MobllePhone Distance: 3 Aur Proassare 1002 hpa
MN: ST23s
Note: Config 1. UE+Battery+USB Cable+SHF , DATA Link (AC120V/60H2)
20% baltery capacity
Reading Measure-
No. Mk Freq Level Factor ment Lt Over
MHz oBuY E:) gBuvim dBuVIm ) Detector Commert
1 145.8500 2540 -14.465 2184 4350 2158 P
2 2001200 B21 -1635 1985 4350 -23 54 P
3 2902100 3950 -12.49 7o 46.00 -18.99 P
4 371.2200 3320 ~10.65 2254 46.00 2245 oP
5 458 6500 2012 232 2180 4600 -2420 (= o
6 646.3000 2810 544 2265 46.00 -23.34 P
*:Maximum data x:Over limit  Lover margin =Refarence Only
Flle "EI40005\Data ‘#40 Page: 1 Enginesr Sgnature
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FEM PR EHER TR ] WS AR R S
Address :#7 LHR 7R TR AT RS 13408
Tel02-2269-3279 Fax:02-2298-2698

Radiated Emission Measurement

File (EI90005 Oata #38 Date. 2012511 Tme: 1] 0.3
80.0_dBuV/m ki .
Limit -
Margin:
=
aol—1
’—!
oo |
30.000 515 000 1000.000 MHz
Ste : 9°6°6 Chamber Polarization:  Vertical Temparature: =0
Limit: FCC Class B 3M Radiation Power: From System Humiaty:  60%
EUT. MaobilePhone Distance: Air Pressure 1002 hpa
MN: ST23a
Note: Config 1: UE+Battery+USE Cable+SHF ; DATA Link (AC120V/60Hz)
20% battery capacity
Reading Measure-
No. Mk. Freq.  Level Factor ment Over
Mz cBuw ® cBu\Im dBuvim B Detector  Comment
1 1301200 3560 1558 2002 4350 2348 P
2 200.1300 a73as -16.35 2100 4350 2250 P
3 285.3500 2422 -1261 2171 4600 2429 [ o
4 500.1000 251 830 2421 4500 2179 [ o
5 623.2000 2920 580 2340 4600 2280 P
6 * 7501000 2810 208 2602 4600 1988 P
*Maximum data x:Qver limit  Lover margin sReferenceOnly
File -:EI40005\Data -#39 Page: 1 Engineer Sgnature

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

PRI R+ P R SRRV R I IR PR B R0 - A
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.  Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd

SRRHPRERST P

t (886-2) 2299-3279

+ 2 FJ?;]}H?F‘ PR EI R -

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan 24803/#74* % 7 "% % #74* 2 ¥ F1 % 7 1 i 134 50
f (886-2) 2298-0488

www.tw.sgs.com

Member of SGS Group



FCCID: PY7PM-0190
IC : 4170B-PM0190

Report No.: EI/2012/40005
Page 232 of 80

Config 2:Recording

Main:Salcomp

H

SEMSSSE AR AT - P EEmAR ISR A

Address AL FBY TN RS 124 08
Tol02-2200-3279 Fax:02-2298-2698

Radiated Emission M "

SGS

File (1140006 Owin #30 Ol 2012810 Terw 1) W0 W@
80.0__dBuV{m ki
Limit —
Maorgin:
o |
! I
|
) 2
00
a0 000 H1% 000 1000 000 Mz
See . 9°6°6 Chamber Polanzavon.  Morizontal Termparatre AT
Limit. FCC Class B 3M Radiation Power: AC 120V60M2 Hurnidity: €,
EUT. MobllePhona Distance: Mm Alr Prossure 1002 hpw
MN: ST23a
Note: Config 20 UE+Battery+AC Adaptar+USB Cable+«SHF+FULL System ;| Recording
20% battery capacity
Roading Measure-
No. Mk Freq Level Factor ment Lirrnt Over
Mz B -« oBuvm aBuvm 2] Detector Commenrt
1 20.0000 638 725 1913 4000 20 .87 oP
2 1413100 3950 -14.70 2480 4350 1870 P
3 * 2035800 4232 1623 2708 4350 16841 oP
4 2728500 3280 -1303 2077 4600 2523 P
5 4862500 2254 852 2402 46.00 2198 (=
6 664 5200 2820 416 2414 4600 -21.86 P
“Maximumdata  x:Over limit  over margin eReferance Only
Fife E140005\Data :#30 Page: 1 Engineer Signature
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FMPRFEHER TR Y] - AR S
S! ; s Address f7 MR AL T ORI A TEE 13488
Tel02-2269-3279 Fax:02-2298-2698

Radiated Emission Measurement

Flie (EIS0008 Oota ¥29 Date: 2012510 Tme: fF 023

800 dBuV/m e
Limnit. s_—
Maorgin:

!
-1 &
ool | | ‘
30.000 515.000 1000000 MHe
Ste . 9°6°6 Chamber Polarizaton:  Vertical Temperalune -
Limit: FCC Class B 3M Radiation Power: AC 120VB0Hz Humidity 0%
EUT: MobilePhone Distance: At Prassure 1002hpa
MN: ST22a

Note: Config 2: UE+Battery+AC Adaptor+USB Cable+SHF+FULL System ; Recording
20% baltery capacity

Reading Measure-
No, Mk Freq Level Factor ment Lirrit Over
MHz Buy &8 eBuVim  dBuvim & Detector  Commert

1 *  30.0000 5061 -17.25 13386 40.00 564 P

2 651000 4288  -17.43 2525 4000 1475 P

3 157.3000 565 1423 2142 4350 2208 [s 5

4 183.2500 3950 -16.06 2244 4350 2008 P

5 466.3600 2863 869 1994 4800 -2608 P

8 617.4500 2930 B02 2328 4600 2272 oP
“Maximumdata x:Overlimit  lover margin sReferenceOnly
File -EI40005\Data :#29 Page: 1 Engineer Signature
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Config 2:Play Recording
Main:Salcomp
H

REMSE LRI LS A <M e 5L
SGS Address 1 IUNE DY RN FLES 134 e
= Tel02.2290.3279 Fax:02.2298-2698
Radiated Emission Measuremeant

File E1400056 Dot #32 Dote: 20126510 Tma F o E
ann dRuV/m

Limit —
Margin:

-

pa—.
¥ 2
|
ool | | | | N P | .
30.000 £15.000 1000000 MHe
Sto 9*6°6 Chambar Polarizabon:  MHorizontal Temperature: =0
Limet: FCC Class B 3M Radiation Power AC 1 20viaoHz Humiaity: s
EUT: MobllePhone Distance: Alr Prossure 1002 1w
MN: ST23a
Note: Config 2: UE+Battory+AC Adaptor«USE Cablo+SHF+FULL Systam | Play Recording
20% battery capacity
Reading Measure-
No. Mk Freq. Level Faotor mont Lot Over
Mt awy o cluViem Abavim o Dwtector Comment

1 30.0000 A583 725 1858 40.00 2142 (= 2

2 1653800 2980 1423 1637 4350 2813 P

3 3241500 2850 1157 1683 46.00 2007 (o ]

4 4071200 2841 s8N 19.70 4600 -20 .30 [» 3

5 625.3500 2865 S570 2295 4600 -23.05 P

6 * 7513100 27.10 214 2495 45.00 -21.04 s 3
* Maximum data x:Over limit  Lover margin eReforonceOnly
File _E140005\Dats 032 Page. 1 Ergineer Sgnature
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[MSWEHEEHT IR ] -W TR AR PN
S! ; S Address Lo LHETIRY TR 7L TR 134 8%
Tel:02-2299-3279 Fax:02-2298-2698
Radiated Emission Meas t
Fika “El40005 Data #31 Date: 2012510 Tme - 9D08
800 dBuV/m
Limit. _—
Margin:

%
vo| | | | |
3000 $15.000 1000000 MHz
Ste :@ 9°6°6 Chamber Polanzaton: Vertical Temparature ST
Limit: FCC Class B 3M Radiation Power: AC 120ViS0Hz Humiaity: %
EUT. MobilePhone Distance: Air Pressure 1002 hpe
MN: ST22a
Note: Config 2: UE+Battery+AC Adaptor+«USB Cable+SHF+FULL System | Play Recording
20% battery capacity
Reading Measure-
No. Mk, Freq. Level Factor ment Lirrat Over
Mz B ® cBu\iIm dBuVim : ) Detector Comment

1 *  30.0000 S081 1725 3356 40.00 S44 (= o

2 59.3300 4021 -16.31 2390 40.00 -16.10 [» 3

3 107.1200 3556 -17.78 17.78 4350 -25.72 (s o

4 161.2300 3310 1422 1888 4350 2462 P

5 4601200 2880 854 2006 4600 2594 P

6 5722600 2950 £58 285 4500 -2308 P
* Maximum data x:Over limit  Lover margin sReference Only
File E140005\Data ‘#3171 Page: 1 Engineer Signature
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Config 2:MP3
Main:Salcomp
H

LU ERER P HE M IR LT H] VAR AR R
SGS Address LI R TR 1 TER 134 08
: ' Tol02.2200-3279 Fax:02.2298-2698
Radiated Emission M t
File ‘EI40000 Data #24 Dote: 212510 Time : FF 11:30:00
80.0_dBuVim i —
Limit —
Maorgin:
a0 f
|
X
oo
30000 ' ' ' s16000 i 1000.000 MHe
Ste © 9°6°6 Chamber Polanzaton:  Horizontal Temperature: E
Limt: FCC Class B 3M Radiation Power AC 120ViB0H2 Humisty an
EUT: MobilePhone Distance: Aur Prosssure 1002 hpa
MN: ST22a
Note: Config 2: UE+Battery+AC Adaptor+USB Cable+SHF+FULL System | MP2
20% battery capacity
Reading Measure-
No. Mk, Freq. Level Factor ment Liorwt Over
M oty " BV dBvm o Cwinctor Commment
1 *  30.0000 375 1725 2028 40.00 -19.74 (o 2
2 148 3500 2895 1421 1464 4350 -28 88 P
3 2038500 3140 1822 1518 4350 2832 (»
4 3652500 2853 -10.10 1843 4800 2757 P
5 579.2100 2790 BAT7 2173 46.00 2427 (= &
6 746 3500 2740 -236 2504 4600 -20 96 P
“Maximum data  x.Over limit  Lover margin eReferenceOnly
File EI40005\Data - #34 Page: 1 Ergineer Sgnature
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LMEWTHEEH AL E] W TR RS 5
SGS Address FAERRFIEE U400 11 RS 134 58
' Tel02-2299-3279 Fax:02-2298-2698
Radiated Emission Measurement

File -E140005 Oota #33 Date: 212510 Tme : 5 Ns:2
400 dBuV/en

Limit g
Margn -

+—
00
30 non 515 000 1000 00D MH2
Ste : 9°6°6 Chamber Polanzaton: Vertical Temparature: ST
Limit: FCC Class B 3M Radiation Power AC 120VI60Hz Humidity: ok
EUT: MobllePhone Distance; At Pressure 1002 hpa
MN: ST22a

Note: Config 2: UE+Battery+AC Adaplor+USB Cable+SHF+FULL System MP2
20% battery capacity

Reading Measure-
No. Mk Freq Level Factor ment Lirrt Over
Mz By £ eBuVim dBvim o Dwtector Communt
1 200000 5045 -17.25 3320 4000 £80 P
2 61.2200 2953 -1656 297 4000 -17.03 P
3 107.1200 3520 -17.78 1742 4350 -26.08 (e o
4 161.2200 3315 -1422 1853 4350 -24 57 P
5 225.2000 2410 -15.06 1904 46.00 -26.96 P
6 585.2600 2920 £35 2285 4600 -23.15 QP
“:Maximumdata x:Overlimit !over margin =ReferenceOnly
Flle (EI40005\Data :#33 Page: 1 Engineer Signature

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Config 3: FM 87.6
H

REMGEOFHA R A AL W] - T AR
Address TErLRETUEY WS 7L TFS 134 9%
Tel02-2299-3279 Fax.02-22938-2698

Radiated Emission Measurement
File Mesons_2012-07-07 Dats #16 Dol 2012777 Timw - 1 05358
g diiuvsm

Lot —_—
Mg
Py — : 4 | |
) ¢
| & % %
! ! !
an
30,000 515 000 1000 000 MH:
Ste 966 Chamber Polanzabon: Horizontal Temperature: =
Limit. FCC Class B 3M Radiation Power. AC 120VIG0Hz Humidity: s
EUT: MobilePhone Distance: 3
MN: PM.0190-BV
Mode: FMB76
Note:
Reading Comect Measure- S
No. Mk Freq Level Factor ment Lmit  Owver
Mz cBuy -« By dBuVm o= Detecter Caomiment
r Bas 45,3600 467 -15.89 1878 4000 2122 (o o
2 109.5600 2462 -17.36 1726 4350 -2824 (> 24
3 137.4300 3518 -14.98 2020 4350 -23.30 o
4 172.8400 2876 -1437 14329 4350 -29.11 e
5 316.5900 275 -1199 1552 4600 2048 (= o
6 3821600 2758 -1027 1741 4600 2859 P
*Maximum data x:Qver limit  l'over margin eRefaranceOnly
File ‘Mesona_2012.07-07\Data #16 Page: 1 Engineer Signature

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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ISP R AR E] N RER AR S
Address | EAENR AR TR A TER 134 48
Tel02-2299-3279 Fax:02-2298-2698

Radiated Emission Measurement

Flla ‘Mesona_2012-07-07 Data #14 Date: 20127777 Tima - FfF 083114

800 JdBUW/m
Lot _—
Maign

S e—
|
A
0o
20 000 S15 000 TOOOD DR MM

Ste 966 Chamber Polarizaion:  Vertical Temperature: 37C
Limit: FCC Class B 3M Radiation Power:  AC120Vis0Hz Humiaty:  &0%
EUT: MobilePhone Distance:

MN: PM-0190-BV

Mode: FM:B878

Note:

Reading Comect Measure-
No. Mk.  Freq Level Factor ment Umit  Owver
Mie B/ ] cBu\im  dBuvim o Oetector  Commert

1 * 326000 4625 1713 2912 4000 -1088 OF

2 45.1600 4485 -1591 2895 4000 -11.05 (s o

3 122.0300 564 -16.22 1942 4350 2408 [» =

4 263.7500 2891 -1342 1549 4600 -2051 (o

5 341.2900 2752 ~11.30 1622 4600 2978 (s o

6 380.5400 3160 -10.29 21 4600 -2469 (e
“Maximumdata x:Over limit lover margin eReferenceOnly
File :Mesona_2012-07-07\Data #14 Page: 1 Engineer Signature

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Config 3: FM 98
H
LM R THE R L E] AR

Address 7 ILNE AR TR T TEE 134 0
Tel02-2299-3279 Fax:02-2298-2698

Radiated Emission M t
Flle ‘Mesona_2012.07-07 Data :#20 Date: 2012717 Time : Ff 06:44:13
B0 diuVim
[ —
Movigpe
o [ e _ !
— J
%
an
20 000 H15.000 TO00 000 MHz
Ste 966 Chamber Polanzaton: Horizontal Temperature: =0
Limst: FCC Class B 3M Radiation Power: AC 120ViB0Hz Humidgity %
EUT: MobllePhone Distance:
MN: PM.0190-BV
Mode: FMS8
Note:
Reading Comect Measure-
No. Mk.  Freq. Level Factor ment umit  Owver
Mz cBuy & By dBuvim B Dwtector Camirwnt
1 * 432900 3549 -16.07 2042 4000 -1958 o
2 127 4900 2468 -15.79 1889 4350 2481 P
3 176.5300 30.71 -14.67 1604 4350 -27.46 (e o
4 2784900 2738 -1278 1460 4800 3140 P
5 451.7600 2769 883 1886 4600 -27.14 (= o4
6 671.9700 2869 443 2426 4800 -2174 (e
“Maximumdata  x:Over limit  !over margin sReferenceOnly
File :‘Mesona_2012-07-07\Data ‘#20 Page.: 1 Engineer Sgnature
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S SRR R E] W AR TR A
Address (FAENR AR TR TER 13458
Tel02-2299-3279 Fax:02-2298-2698

Radiated Emission Measurement

Flla ‘Mesona_2012-07-07 Data #18 Date: 20127777 Tme: FF B4 38

800  dBuV/m
Lot —
Mangn

F— —
=
)
A
0o
0. 000 v 515000 000 DD Mz
Ste 966 Chamber Polarizaion,  Vertical Temperature: 3C
Limit: FCC Class B 3M Radiation Power:  AC120ViS0Hz Humiaty: &%
EUT: MobilePhone Distance:
MN: PM-0190-BV
Mode: FM98
Note:
Reading Comect WMeasure- :
No. Mk Freq Level Factor ment Umit  Owver
Mie B/ ] cBu\im  dBuvim o Oetector  Commert
1 ° 421300 4423 -16.18 2805 4000 1185 o°
2 63.8600 3745 -17.02 2042 4000 -1958 (e o
3 1249200 689 -1569 2090 4350 2260 (» o
4 162.5600 2047 -16.08 1429 4350 -29.11 P
5 387 6300 2872 -1020 1852 4600 2748 (s o
6 541.9800 2840 715 2125 4600 -2475 [
“Maximumdata x:Over limit lover margin eReferenceOnly
Flle ‘Mesona_2012-07-07\Data #18 Page: 1 Engineer Signature

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Config 3: FM 107.9
H

PSP RS RN AR S
Address (£ AERR AR TN A TER 134 48
Tel02-2299-3279 Fax:02-2298-2698

Radiated Emission Measurement

Flla ‘Mesona_2012-07-07 Data #24 Date: 20127777 Tma: FfF B:S 5

800 dJBUW/m
Lot —
Maign

e e——
|
1 * s
ao
30.000 S15.000 TO00 D Mz

Ste 966 Chamber Polarizaion;.  Horizontal Temperature: 3 C
Limit: FCC Class B 3M Radiation Power: AC 120ViB0Hz Humiatty: %
EUT: MobilePhone Distance:

MN: PM-0190-BV
Mode: FM:107.9
Note:

Reading Comect WMeasure- :
No. Mk Freq Level Factor ment Umit  Owver

Mie B/ ] cBu\im  dBuvim o Oetector  Commert
1 * 457800 2450 -15.82 1878 4000 2122 e
2 956200 3531 -19.76 1555 4350 -27.95 (e o
3 137.4100 295 -14 88 1788 4350 2552 (» o
4 178.9000 2026 -14.88 1538 4350 -2812 P
5 331.6300 2748 -11.70 1576 4600 3024 (= o
6 452.4200 2719 a8 1838 4600 -2762 P
“Maximumdata x:Over limit lover margin eReferenceOnly
File :‘Mesona_2012-07-0M\Data #24 Page: 1 Engineer Signature

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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TrM SR A E] WP RER AR S
Address AN AR TR A TR 134 48
Tel02-2299-3279 Fax:02-2298-2698

Radiated Emission Measurement

Flla ‘Mesona_2012-07-07 Data #22 Date: 20127777 Time - Ff 0B:54°13

800 dJdBW/m
Lot _—
Mangin

|

i_"—J
—
5
oo
30.000 515,000 TUOO 0 Mtz

Ste 9668 Chamber Polarizaion:  Vertical Temperature: 3 C
Limit: FCC Class B 3M Radiation Power: AC 120Vi0Hz Humiarty: ok

EUT: MobilePhone Distance: m

MN: PM-0190-BV
Mode: FM:107.9
Note:

Reading Comect Measure- :
No. Mk Freq Level Factor ment Umit  Owver

Mz B £t cBuVim  dBuvim o Oetecter  Commenrt
p R 32.4900 4553 1713 2940 4000 -1080 P
2 43.7600 4284 -16.02 2681 4000 -12.19 (e o
3 64.5200 3873 1715 2158 4000 -1842 (= o
4 124.9200 2442 -1599 1843 4350 -25.07 (o o
5 2796100 2808 1274 1532 46500 2068 P
6 422 8600 2769 946 1823 4600 -27.77 (e o4
“Maximumdata x:Over limit lover margin =Reference Only
File :Mesona_2012-07-07N\Data #22 Page: 1 Engineer Signature

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Above 1G
Config 1:Data Link
H

SEPHGERPHENE D R MU PRI G
Address F7IE6F LU TSR TERS 1234 B8

Tel02-2299-3279 Fax:02-2298-2698

Radiated Emission M t
Fie 40020 Data #148 Date 2012518 Tene © iF 12:0:8
950 JdBuV/m
Lirnat —
AVG: —
a8 8 &
0o | | | |
1000 080 7000000 1I000_ 000MH 2
Site 966-2Chamber Polarization:  Morizontal Temperature: 3
Limit: FCC Class B 3M Radiation(1G-40G)(Pea Power: Froem System Humxdity el
EUT: Mob#ePhone Distance:
M/N: ST23a
Mode: Canfig 1: UE+Baltteiy+USE Cable+SHF  Data Link {(120V/80Hz2)
Note: 30% battery capacity
No. Mk Freq. Level ?a'.;;: M?::;’ ® umit  Over
M-z BV - dBAMM dBuVim - Datector Commant
1 1338.000 982 280 702 7400 2698 poak
2 2392 000 4009 214 4223 7400 -31.77 Pk
a 2112.000 2849 353 4202 7400 3198  peak
4 4192.000 3768 535 4333 7400 2067 poak
5 5608.000 3765 762 4527 7400 2873 poak
‘& * 6904.000 3760 a6 4685 7400 2714 poak
*Maximumdata x:Over limit  l:over margin eReferenceOnly
File -40039\Data #148 Page: 1 Enginear Signature

Prras abt Frm Py . o stwie ot wem Arnm e e
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SEMDERASTHEH ALY 7] ~M-F YR RS S
Addreas LTI TRBE T TG 134 5%
Tel:02-2299-3279 Fax:02-2298-2698
Radiated Emission Measurement
Fiw 40039 Dals #147 Dete: 2012516 Tove 5 1200 34
95.0 dBuV/m

Limat —
AVG —
a8 2
g% b
0.0 |
1000 080 7000 000 13000 D0OMH 2
Site  :966-2Chamber Polanzation:  Vertical Temparature BT
Limit: FCC Class B 3M Radiation(1G-40G)(Pea Power. From System Humidry: 0%
EUT: Mobi#ePhone Distance:
M/N: ST23a
Mode: Config 1. UE+Baltery+USB Cable+SHF ; Data Link (120V/60H2)
Note: 30% battery capacity
Reading Comect Measure-
No. Mk.  Freq, Level Factor ment Limit  Owver
Mz BV 3] dBiim  dBuVin & Delectar  Commert

1 1648000 3984 180 3824 7400 2576  peak

2 2440000 BB 226 4082 7400 3338 peak

3 3136.000 2 256 4278 7400 2122 peak

4 4240000 785 540 4335 7400 3065 peak

5 * 4984000 4099 672 4771 7400 2629 poak

6 6016.000 3714 845 45680 7400 2840 peak
“Maximumdata  x:Over limit  Lover margin eReferenceOnly
File 40039\Data #147 Page: 1 Engineer Signature:

Phwhod Ah N o Prd oot o e R
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Config 2:Recording
Main:Salcomp
H

PSR THENR tr AR W -TR-F ORISR
Address =D IR TR TR 134 B
Tel.02-2299-3279 Fax:02-2298.2698

Radiated Emission Measurement
Fie 40029 Data #142 Date: 20125105 Tme . ¥ 11:12:15
95.0  dBuV/m

Limat S
AVG: -
an 2 2 i ;! T
" |
1008 000 2000000 13000 D00OMHz
Site  :966-2Chamber Polanzation:  Horizontal Temparature sT
Umit: FCC Class B 3M Radlation(1G-40G)(Pea Power.  AC120VE0Hz Humidity a0
EUT: MobitePhone Distance:
M/N: ST23a
Mode: Config 2: UE+Battery+AC Adapter+USE Cable+SHF+Full System ; Recording
Note: 30% battery capacity
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
Mz oy & diiim  dBUVIm o Detector  Comment

1 1816.000 3903 -043 3860 74.00 3540 peak

2 2392000 2965 214 4179 7400 3221  peak

3 3160.000 1884 360 4244 7400 3156 peak

4 4216.000 857 538 4395 7400 -2005 paak

5 5032.000 a7.38 6878 4416 7400 2084 ek

6 * 8016000 3758 846 4604 7400 2796  peak
*Maximumdata  x:Over limit lover margin eReferenceOnly
File :40039\Data #142 Page: 1 Engineer Signature:

e T

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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ZEMMESTHEIR AR W] -TRF RS
Address 3 LW IR TR TEE 134 5
Tel02-22908-3279 Fax:02-2298.2698

Radiated Emission Measurement
Fie 40029 Data #141 Date: 20125106 Tme . Y Mm>m
95.0  dBuV/m

Limat
AVG: -
. z 3 3 2 ij
0.0
1008 000 2000 000 13000 D00OMH 2
Site  :966-2Chamber Polanzation:  Vertical Temparature sTC
Uimit: FCC Class B 3M Radlation(1G-40G)(Pea Power: AC 120V80Hz Humidity a0
EUT: MobilePhone Distance:
M/N: ST23a
Mode: Config 2: UE+Battery+AC Adapter+USE Cable+SHF+Full System ; Recording
Note: 30% battery capacity
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver
Mz BV o dBivim  dBUWIm o Detector  Comment

1 1912000 3880 037 3917 7400 3483  pesak

2 2416000 2931 221 4152 7400 3248  peak

3 3582.000 3785 443 4228 7400 3172 peak

4 4192.000 2863 535 4398 7400 -30.02 paak

5 5080.000 3750 685 4435 7400 2965 peak

6 * 6016.000 7T 846 4573 7400 -2827 paak
*Maximumdata  x:Over limit  lover margin eReferenceOnly
File -20039\Data #1471 Page: 1 Engineer Signature:
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Config 2:Play Recording
Main:Salcomp
H

MG EHAI G AL ] - REENe S
Address <TI0 AU TR TS 134 88
Tel02-2299-3279 Fax:02-2298-2698
Radiated Emission Measurement
Fie 40039 Data #144 Date 2012515 Teme ¥ 11008
9650 dBuV/m

Limnat —
AVG: —

48 !

0.0
1000, 080 7000000 13000 G00MHz

Site :986-2Chamber Polanzation:  Horizontal Temperature F S

Limit: FCC Class B 3M Radiabon(1G-40G)(Pea Power: AC 120V/E0Hz Humidity 0%

EUT: Mob#ePhone Distance:

MN: ST23a

Mode: Config 2: UE+Battery+AC Adapter+USE Cable+SHF +Full System ; Play Recording

Note: 30% battery capacity

Reading Comrect Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver

M v o dinAm diim o Detector Comment
1 1744.000 4042 -1.03 3939 7400 3461 peak
2 2392000 3979 214 4193 7400 3207 poak
3 3112.000 3834 353 4187 7400 -3213 peak
4 4216.000 3814 538 4352 7400 3048 peak
5 4504000 3819 600 4419 7400 -2981 peak
6 * 5608000 3726 782 4488 7400 -2912 peak
*Maximum data  x:Over limit  l:over margin eReferenceOnly
File ‘40039\Data #144 Page: 1 Enginear Signature
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e T BRI e e g ) ESANTR I [ s ST TR U L B
Address 7 {LWFFLIEY TR TR 134 88
Tel:02-2299-3279 Fax:02-2298-2698

Radiated Emission Measurement

File 40039 Data #143 Date: 20121515 Tme Py 11:21:13
950 dBuV/m
Limnat _—
AVG: _
48 ; E ﬁ & !t
R G '
00 |
lono.oen 7000 D00 13000 00MHz
Site  :966-2 Chamber Polarization:  Vertical Temperature 3T
Uimit: FCC Class B 3M Radliation(1G-40G)(Pea Power: AC 120M60Hz Humidity e
EUT: MobilePhone Distance:
M/N: ST23a

Mode: Config 2: UE+Battery+AC Adapter+USB Cable+SHF+Full System ; Play Recording
Note: 30% batlery capacity

Reading Correct  Measure- i
No. Mk Freq, Lovel Factor ment Limit  Over

Mz oy 8 dBim  dBuVim o Detector  Comment

1 1720.000 867 117 750 7400 -3650 peak

2 2416.000 2B57 221 4078 7400 3322 poak

3 3138.000 8B5S 356 421 7400 2188 poak

4 4240000 797 540 4337 7400 3063 ek

5 5584.000 BTT 759 4435 7400 2964 peak

6 * 6112000 3727 860 4587 7400 -2813  pesk
*Maximum data x:Over limit !:over margin eRaferenceOnly
File :40039\Data #143 Page: 1 Engineer Signature:
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Config 2:MP3
Main:Salcomp
H

FCCID: PY7PM-0190
IC : 4170B-PM0190

Report No.: EI/2012/40005
Page :50 of 80

SEMESTH S DT E s E] -1 RENR SR

Address 7 LR TLIEY TRRET WS 134 8%
Tel02-2299-3279 Fax:02-2298-2698

Radiated Emission M t
Fie 40029 Data #1486 Date: 2012518 Tme . ¥ N:®D
950 dBuV/m
Limat ——
AVG: _
A8 it :,‘ ;E !!
0.0 | —— R
Tuun OBy J000.000 13000 OOMH 2
Site :966-2Chamber Polanzation:  Horizontal Temparature RS
Limit: FCC Class B 3M Radiation(1G-40G)(Pea Power: AC 120V80Hz Humd ity ors
EUT: MobilePhone Distance:

M/N: ST23a

Mode: Config 2: UE+Battery+ AC Adapler»USE Cable+SHF+Full System ; MP3

Note: 30% battery capacity

Reading Corect  Measure-

No. Mk Freq. Level Factor ment Limit  Owver
Mz cBuV o dBum dBuvm o Detector Comment
1 1864 000 897 002 3895 7400 -3505 paak
2 2416.000 4010 221 4231 7400 3169 peak
3 3112000 R 353 41.85 7400 3215 peak
4 4192 000 ase2 535 4397 7400 2003 poak
5 5128000 3756 X7 4448 7400 2952  pesk
6 * 68424000 26861 891 4552 7400 2848  peak
*Maximumdata x:Over limit !:over margin sReferenceOnly
Flle :40039\Data #146 Page: 1 Engineer Signature

e I e
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REMIGEREHA LA IRL T WP RN
Address 5 | GRTUIE CRUETI TG 134 8%
Tel:02-2299-3279 Fax:02-2298-2698

Radiated Emission Measurement

Fie 40039 Dals #145 Date. 2012515 Tme: F¥ 1.0
95.0 dBuV/m
| 1 CLimt —
AVG: —
48 * |E !k
5‘ 5! T 2

no
1000 000 2000000 13000 000MH
Site :1966-2Chamber Polarization:  Vertical Tempersture S
Limit: FCC Class B 3M Radiation(1G-40G)(Pea Power: AC 120V60H2 Humidity 0%
EUT. MobdlePhone Distance:
M/MN: ST23a

Mode: Config 2: UE+Battery+ AC Adapter+USB Cable+SHF +Full System ; MP3
Note: 30% battery capacity

Reading Correct Measure-
No. Mk Freq Level Factor ment Limit  Owver

Mz cBuV ] dBUIm dBuvim o Detector Comment

1 1360.000 3929 275 3554 7400 3746 peak

2 2416.000 872 221 4093 7400 2307 peak

3 3136000 3852 35 4208 7400 3192  pesk

4 4216000 3849 538 4387 7400 3013  peak

5 5752.000 BN 78 4472 7400 -2928 peak

6 * B136000 3779 883 4542 7400 -2758  peak
*Maximumdata x:Over limit !over margin eReferenceOnly
File '40039\Data #7145 Page: 1 Englneer Signature:

e R e
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3. Photographs of Test
CE:

Config 1
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RE:
Below 1G
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